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Lista de Peças
Parts List

Item Sub Códigos Descrição em Português Parts Description Qntd.
1 456247-8 TAMPA DO PINO                           PIN CAP                                           1
2 234391-9 MOLA DE COMPRESSAO 8                    COMPRESSION SPRING 8                              1
3 251489-7 PARAFUSO AUTO ATARRAXANTE 5X30          TAPPING SCREW 5X30                                4
4 143485-8 CONJUNTO DA CAIXA DA ENGRENAGEM         GEAR HOUSING COMPLETE                             1

C10 263002-9 PINO BORRACHA 4                         RUBBER PIN 4 1
5 456238-9 DIFUSOR                                 DIFFUSER                                          1
6 252194-9 PORCA M8MM HEX NUT M8 1
7 227655-8 ENGRENAGEM ESPIRAL 17                   SPIRAL BEVEL GEAR 17                              1
8 211132-0 ROLAMENTO DE ESFERA 6301DDWCM           BALL BEARING 6301DDW 1
9 262085-6 ANEL DE BORRACHA 38                     RUBBER RING 38 1

10 267299-2 ARRUELA LISA 20                         FLAT WASHER 20 1
11 962211-4 ANEL RETENTOR R-42                      RETAINING RING R-42 1

D10 INC. 13-15 INC. 13-15
012A 513447-4 ROTOR 127V                              ARMATURE ASSY 127V                                1
012B 513448-2 ROTOR COMPLETO 220V                     ARMATURE ASS'Y 220V                               1

13 240161-6 VENTOINHA 86                            FAN 86                                            1
14 681630-2 ARRUELA DE ISOLACAO                     INSULATION WASHER 1
15 211087-9 ROLAMENTO DE ESFERA 6200DDW1CM          BALL BEARING 6200DDW 1
16 456239-7 GUIA DA VENTOINHA                       BAFFLE PLATE                                      1

017A 621777-0 ESTATOR 127V                            FIELD 115V                                        1
017B 621778-8 ESTATOR 220V                            FIELD                                             1

18 266044-2 PARAFUSO AUTO ATARR PT5X60MM TAPPING SCREW PT 5X60 2
21 456240-2 CAIXA DO MOTOR COMPL                    MOTOR HOUSING                                     1
22 266385-6 PARAFUSO AUTO ATARR M4X14MM TAPPING  SCREW M4*14 2
23 143950-7 TAMPA DA ESC DE CARVAO DIREITA COM VISOR BRUSH HLD. COV. R COMPLETE                        1

023-1 456246-0 TAMPA DA ESCOVA DE CARVAO D             BRUSH HOLDER COVER R                              1
24 197128-4 ESCOVA DE CARVAO CB-218                 CARBON BRUSH CB-218                               1
25 643714-4 GUIA DA ESCOVA DE CARVAO                BRUSH HOLDER                                      2

025-1 643715-2 GUIA DE CARVAO                          BRUSH HOLDER                                      2
26 143949-2 TAMPA DA ESCOVA DE CARVAO ESQUERDA      BRUSH HLD. COV. L COMPLETE                        1

026-1 456245-2 TAMPA DA ESCOVA DE CARVAO E             BRUSH HOLDER COVER L                              1
27 266385-6 PARAFUSO AUTO ATARR M4X14MM TAPPING  SCREW M4*14 2
31 686036-9 CAPA DO RECEPTOR RECEPTACLE SLEEVE 2
32 251489-7 PARAFUSO AUTO ATARRAXANTE 5X30          TAPPING SCREW 5X30                                4
33 266326-2 PARAFUSO AUTO ATARRAXANTE 4X18MM        TAPPING SCREW  PT 4X18 2

034A 697031-4 CABO ELETRICO 2P-2.50X2270 MM-HOMOLOG   POWER SUPPLY CORD 1
034B 697049-5 CABO ELETRICO 2P-1.5X2X2.0 450MM-HOM127V POWER SUPPLY CORD 1.5-2-2.0 - 127V                1
035A 682581-2 PROTETOR DO FIO                         CORD GUARD                                        1
035B 682573-1 PROTETOR DO FIO                         CORD GUARD 10 1

36 632F76-1 UNIDADE DO INTERRUPTOR                  SWITCH UNIT                                       1
37 687678-2 PRENDEDOR DO FIO                        CORD CLAMP 1
38 266385-6 PARAFUSO AUTO ATARR M4X14MM TAPPING  SCREW M4*14 1
39 183C63-0 CONJUNTO DO CABO                        HANDLE SET                                        1

D10 INC. 40 INC. 40
40 183C63-0 CONJUNTO DO CABO                        HANDLE SET                                        1

D10 INC. 39 INC. 39
41 213026-5 ANEL O- RING 7                          O RING 7                                          1
42 256571-7 PINO 7 EM ACO                           SHOULDER PIN 7                                    1
43 211032-4 ROLAMENTO DE ESFERA 608ZZMC3E           BALL BEARING 608ZZ 1
44 961055-9 ANEL TRAVA MKE-15                       RETAINING RING S-15 1
45 346980-9 BALANCIM                                BALANCER                                          1
46 346981-7 PLACA TIPO C 33                         C TYPE PLATE 33                                   1
47 346982-5 PLACA TIPO C 29                         C TYPE PLATE 29                                   1
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48 326640-9 CONJUNTO DA LUVA                        JOINT SLEEVE                                      1
49 213859-8 ANEL O-RING                             O-RING 19                                         1
50 227657-4 ENGRENAGEM ESPIRAL 55                   SPIRAL BEVEL GEAR 55                              1
51 911128-8 PARAFUSO CAB RED M4X16MM P.H.SCREW M4*16 WITH WR 3
52 285742-9 RETENTOR DO ROLAMENTO 59                BEARING RETAINER 59                               1
53 253725-7 ARRUELA LISA 17                         FLAT WASHER 17                                    1
54 211377-0 ROLAMENTO DE ESFERA 6905LLB             BALL BEARING 6905LLB                              1
55 213760-7 ANEL O-RING 78                          O-RING 78 1
56 143515-5 CAIXA DO ROLAMENTO COMPLETO             BEARING BOX COMPLETE                              1
57 265541-5 PARAFUSO M6X22MM HEX.SOCKET HEAD BOLT  M5X22 4
58 326641-7 EIXO DA ENGRENAGEM                      SPINDLE                                           1
59 122889-7 PROTETOR DO DISCO 180MM                 WHEEL COVER 180K ASSEMBLY 1

C10 213017-6 ANEL O-RING 6                           O RING 6 1
C20 265198-2 PARAFUSO DE CAB RED M8X25               PAN HEAD SCREW M8X25                              1

60 224415-9 FLANGE INTERNA 42MM                     INNER FLANGE 42 1
61 224485-8 PORCA DE DISCO 14-45                    LOCK NUT 14-45                                    1

A01 143486-6 PUNHO 37                                GRIP 37 COMPLETE                                  1
A02 782407-9 CHAVE DO PINO 35MM                      LOCK NUT WRENCH 35 1
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